
 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 
 

1 

CF107KD-PH01 
Yamaha MT07/XSR 700  

 
Kit for left side  Kit for right side 

ID Description Cat.No. Pcs  ID Description Cat.No. Pcs 

1 Al insert to the protector X122 1  1 Al insert to the protector X122 1 

2 Bolt M12x135x1,25mm 991 1  2 Bolt M12x130x1,25mm 1027 1 

3 Crash protector PVPKN-0/16 1  3 Crash protector PVPKN-0/16 1 

4 Washer M10-flat 804 1  4 Washer M10-flat 804 1 

5 Dural. roller l=50mm 1206 1  5 Dural. roller l=45mm 1303-K 1 

6 Bolt M10x40x1,25mm 941 1  6 Bolt M10x40x1,25mm 941 1 

7 Dural. roller l=6mm 1405 1      

 
We recommend using a medium strength thread adhesive. 

 

Instructions: 

 

1.) Remove the original M12 bolt on the left side and the lower M10 bolt holding the side 

stand.  

2.) Take the crash protector ID.3, insert the aluminum insert ID.1 with the 

M12x135x1.25mm bolt ID.2 into the protector.  

3.) Insert this entire assembly into the crash frame and insert the dural roller l=50mm ID.5 

from the back.  

4.) Mount it on the motorcycle frame, but do not tighten it.  

5.) Now take the M10x40x1.25mm ID.6 bolt with the M10 ID.4 washer.  

6.) Insert the dural roller l=6mm ID.7 between the crash frame and the motorcycle frame in 

the side stand area and tighten it with the M10x40x1.25mm ID.6 bolt with the M10 ID.4 

washer.  

7.) Tighten both bolts.  

8.) The assembly of the right side is identical except for the length of the bolt and the 

duralumin roller in the upper part (assemble with a bolt M12x130x1.25mm ID.2 with a 

duralumin roller l=45mm ID.5) and in the lower part of the assembly, do not put a 

duralumin roller between the motorcycle frame and the crash frame. 

 

 

 

 

 

 

 

 

 

 

 



 
  RDMOTO CZECH REPUBLIC 
  info@rdmoto.eu 
  www.rdmoto.eu 

 
 

2 

 

 

 

 

 

Left side 
 

 

 

Crash protector ID.3 + bolt 

M12x135x1,25mm ID.2 + Al 

insert ID.1 + dural. roller l=50mm 

ID.5 

Bolt M10x40x1,25mm ID.6 +  

washer M10 ID.4 + dural.roller 

l=6mm ID.7 


